
SPORTSTECH

SPORTSTECH

VIBRATION PLATE VP400 / VIBRATIONSPLATTE VP400

EXPLOSION-DRAWING / SPAREPARTS-OVERVIEW
EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

Vibration Plate VP400
Vibrationsplatte VP400

1

2

3

4

5

6

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

Number in 
explosion 
drawing

Item number Description

SP_VP400_01

SP_VP400_02

SP_VP400_03

SP_VP400_04

SP_VP400_05

SP_VP400_06_RD

SP_VP400_06_BL

SP_VP400_07

SP_VP400_08

SP_VP400_09

SP_VP400_10

SP_VP400_11

SP_VP400_12

SP_VP400_13

SP_VP400_14

SP_VP400_15

SP_VP400_16

SP_VP400_17

SP_VP400_18

SP_VP400_19

SP_VP400_20

SP_VP400_21

SP_VP400_22

SP_VP400_23

SP_VP400_24

SP_VP400_25

SP_VP400_26

SP_VP400_27

SP_VP400_28

SP_VP400_29

SP_VP400_30

SP_VP400_31

SP_VP400_32

SP_VP400_33

SP_VP400_34

SP_VP400_35

SP_VP400_36

SP_VP400_37

SP_VP400_38

SP_VP400_39

SP_VP400_40

SP_VP400_41

Walking plastic label

Console panel

Running plastic label for right

Jogging plastic label for right

Screw

Upper cover red

Upper cover black

Light cover

Philip screw

Light board in the right

Philip screw

Axle a

Flat washer D10x22x1.5

Nylon nut

Main plate

Oscillation motor

Base plate for Motor

Outer hexagon bolt GB/T5780 M8X14

Philip screw GB/T5780 M5X10

Nylon nut M8

Flat washer D10x22x1.5

Bearing 6201

Main Axle bracket

Axle of link block

Flywheel

Nylon nut M5

Main axle

Sleeve

Bearing 6006

Bearing 6801

Link block of main plate and main axle

Eccentric block

Screw M5x25

Bracket for bearing

Spring washer D8

Outer hexagon bolt M8x20

Cover of axle bracket

Bushing

Screw M5x30

Belt

Metal reinforcement

Nylon nut M8

1

2

3

4

5

6
7

8

9

10

11

12

13

14

15

16

17

18
19

20
21

22

23

24

25
27

29
32

35
34

38

3937
31

33

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

68

69

70

63

64

65

66

67

71

72      

26
28

30
34

36

42

43

44

44

45

46

47

48

49

50

51

52

53

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

not in drawing

SP_VP400_42

SP_VP400_43

SP_VP400_44_RD

SP_VP400_44_BL

SP_VP400_45

SP_VP400_46

SP_VP400_47

SP_VP400_48

SP_VP400_49

SP_VP400_50

SP_VP400_51

SP_VP400_52

SP_VP400_53_RD

SP_VP400_53_BL

SP_VP400_54

SP_VP400_55

SP_VP400_56

SP_VP400_57

SP_VP400_58

SP_VP400_59

SP_VP400_60

SP_VP400_61

SP_VP400_62

SP_VP400_63

SP_VP400_64

SP_VP400_65

SP_VP400_66

SP_VP400_67

SP_VP400_68

SP_VP400_69

SP_VP400_70

SP_VP400_71

SP_VP400_72

SP_VP400_73

SP_VP400_Carton

SP_VP400_Manual

SP_VP400_Poster_DE

SP_VP400_Poster_NE

SP_VP400_Poster_EN

SP_VP400_Poster_ES

SP_VP400_Poster_FR

SP_VP400_Poster_IT

Rubber cushion

Main frame

Middle cover red

Middle cover black

Power socket and Switch

Bottom cover

Screw M5x30

Pull hook

Foot cushion

Lower controller board

Power cord

Nut M6

Remote control red

Remote control black

Axle for transportion wheel

Left transportion wheel

Right transportion wheel

Bracket for transportion wheel

Plastic support plug

Rope

Vibration motor with eccentric block

Screw M5x25

Insert rubber post

Philip screw GB/T845 ST2.9X8

Light board in the left

Foot Pedal cover

Jogging plastic label for left

Running plastic label for left

Bluetooth board

Speaker

Philip screw GB/T845 ST4X8

Console Board

Shaft set

Floor protection mat

Carton 

Manual

Training poster VP400 German

Training poster VP400 Netherland

Training poster VP400 English

Training poster VP400 Spain

Training poster VP400 France

Training poster VP400 Italy

Number in 
explosion 
drawing

Item number Description


